

Minimum Community LCP Drugs
End of Life Care

Midazolam 10mg/2ml 2mg-5mg SC hourly	10amps as needed for anxiety, distress muscle spasms
Levomepromazine 25mg/ml 1ml 2.5mg sc, 12 hourly	10amps prn for nausea
Glycopyrronium 200mcg/ml 3ml amps 200mcg/ml 1ml amps 0.6ml to 1.2mg over 24 hours	5amps 5amps when needed for respiratory secretions
Water for injection 10mls	10 amps
Diamorphine or alternative 5mg amps 2.5mg SC every 1-4 hours	10 amps when required for for pain

Issue script
Complete DNAR for if appropriate
Fax/email NWAS [ambulance service]
Notify OOH
Complete special notes form
Sign authorisations for drugs
LCP
Bury : Patsy Gibson EOLC Facilitator 0161 767 1428